ITEM #: CB852R-QPOXXXXX/CB852R-QPGXXXXX/CB8S2R-BPNXXXXX
DESCRIPTION: QUEEN PANEL HEADBOARD/QUEEN PANEL FOOLTBOARDY

C I Jound
Wi

ASSEMBLY INSTRUCTIONS

Srurniture “Inc, mmmmm
e Thank you for purchasing this quality product. o Gracias por comprar este producto de calidad. o Merci d'avoir achete ce produit de qualite!
* Read instruction carefully prior to assembly! « Lea las instrucciones cuidadosamente antes del montaje! |« Lisez attentivement les instructions avant le montage!
Unit should be assembled by two or more people! La unidad debe ser montada por dos 0 mas personas! L'unite doit etre assemblee par deux personnes ou plus!
¢ Remove all components from pﬂCk mdplm ptoduct down e Retire todos los componentes del paquete y coloque el o Retirez tous les composants de l'emballage etplacez le
on soft surface such as carpet or cloth to prevent scratching producto sobre una superficie blanda, como alfombras o produit
the finish. Identify and count all parts as specified below. telas, para evitar aranazos en el acabado. Identifique y sur la surface molle comme le tapis ou le tissu pour eviter de
Do not tighten bolts until assembly is complete. e cuente todas las piezas como se especifica a continuacion. gratter la finition. Identifiez et comptez toutes les pieces
No apriete los pernos telles que specifiees ci-dessous.
* Ne pas serrer les boulons jusqu'a ce que 1'assemblage soit
termine.
HARDWARE LISTS PART LISTS s R———
STT | OUTLOOK SIZE QTY | STT DESC OUTLOOK | Q'TY * SCREW DRIVER NOT INCLUDED *
@5/16"X20X1-1/2"L Allen bolt | 10PCS| |(1) Post Leg (L&R) ©=S— |2PCS
A Y8, |@5/16" Lock washer 1opcs | |(2) Headboard panel fisgs Thank you for purchasing our furniture with solid wood!
(3)| side rai YPCS Now that you have our product in your home,we want to provide you some tips that will help
25/16"X19mm Flat washer |10PCS S to keep your furniture looking great for many years to come.
B | 0 enkey o | [C0| Pl IPC | | Many of the collections we produce use lumber with specific characteristics such as mineral

4PCS streaks,knots,worm holes, striped orﬁgm'wood,mdptubwlynammlﬁny splits on the

(5)| Support legs for center slat
surface.These characteristics mnMde&cm,meymMomaNm 8 signature that can be

HARDWARE LIST IN RAIL CARTON (6)| Slats «———— |4PCS found in certain species of wood.Since every tree is different,there may be wide variations in
color,graining marking,or shading on the same piece and between different pieces of furniture.
C #8x1-1/4" Wood screw 8PCS | |(7)| HB Bottom rail ~  |1pc P
We use a lacquer coat as our final finishing process,which adds to the great depth and clarity
D | =  |Threaded Bolts @5/16"x4" | 8PCS of our ﬁ:;”:lﬁ"‘lw %‘f‘” may be °1°?°d by ‘:I"ms_ﬂ" im W:::;;’ﬁ cloth "
.-"‘"ﬂ - - ; - -
vinegar to one quart of water.Use a soft cloth and wipe follow the grain.Use another clean,soft
2 @ curve Washers 25716 8PCS cloth to wipe up and excess liquid to make certain the surface is completely dry.
F @ Nut @5/16 8PCS STEP 1
G — Spanner Washers 12mm 1PC

NOTE:SCREWS LOOSEN WITH USE.CHECK FOR LOOSE SCREWS AND TIGI-ITEN EVERY 6-8 WEEKS.

CLEANING INSTRUCTIONS:
If necessary, clean & polish all surfaces after assembly with a soft cloth and industrial furniture polish. MADE IN VIETNAM PAGE: 1 OF 2




N ASSEMBLY INSTRUCTIONS

ITEM #: CB8S52R-QPOXXXXX/CBSS2R-QPGXXXXX/CBSS2R-BPNXXXXX

DESCRIPTION: QUEEN PANBL HEADBOARD/AQUEEN PANEL FOOLTBOARD/
QUEEN/ KINGPANEL SIDERIL SET

Srurniture “nc,

Thank you for purchasing this quality product. « Gracias por comprar este producto de calidad.

Read instruction carefully prior to assembly! « Lea las instrucciones cuidadosamente antes del montaje!
Unit should be assembled by two or more people! La unidad debe ser montada por dos o mas personas!
Remove all components from pack and place productdown  « Retire todos los componentes del paquete y coloque el
on soft surface such as carpet or cloth to prevent scratching producto sobre una superficie blanda, como alfombras o
the finish. Identify and count all parts as specified below. telas, para evitar aranazos en el acabado. Identifique y
Do not tighten bolts until assembly is complete. e cuente todas las piezas como se especifica a continuacion.

No apriete los pernos

Merci d'avoir achete ce produit de qualite!

Lisez attentivement les instructions avant le montage!
L'unite doit etre assemblee par deux personnes ou plus!
Retirez tous les composants de I'emballage et placez le
produit

sur la surface molle comme le tapis ou le tissu pour eviter de
gratter la finition. Identifiez et comptez toutes les pieces
telles que specifiees ci-dessous.

Ne pas serrer les boulons jusqu'a ce que 1'assemblage soit
tetm]ne. .

D ATTENTION :

* SCREW DRIVER NOT INCLUDED *

g
leveier

—0)

NOTE:SCREWS LOOSEN WITH USE.CHECK FOR LOOSE SCREWS AND TIGHTEN EVERY 6-8 WEEKS.

CLEANING INSTRUCTIONS:

If necessary, clean & polish all surfaces after assembly with a soft cloth and industrial furniture polish.

STEP4

MADE IN VIETNAM PAGE: 2 OF 2




